

Student Name: _____

Unit: _____

Pt. Initials: _____

Date: _____

Maternal Medication Worksheet - Current Medications & PRN for Last 24 Hours

Allergies: _____

Primary IV Fluid and Infusion Rate (ml/hr)	Circle IVF Type	Rationale for IVF	Lab Values to Assess Related to IVF	Contraindications/Complications
	Isotonic/ Hypotonic/ Hypertonic			

Generic Name	Pharmacologic Classification	Therapeutic Reason	Dose, Route & Schedule	Correct Dose? If not, what is correct dose?	IVP - List solution to dilute and rate to push. IVPB - List mL/hr and time to give	Adverse Effects	Appropriate Nursing Assessment, Teaching, Interventions (Precautions/Contraindications, Etc.)
Oxytocin	Uterotonic Agents	Stimulation of uterine contraction and to control postpartum hemorrhage.	Depends on the patient and purpose of administration	Y N	IVPB - Depends on the patient and purpose of administration	Bradycardia, tachycardia, postpartum hemorrhage, severe headache, and confusion.	<ol style="list-style-type: none"> 1. We are giving this medication to stimulate the uterus to contract and to help progress labor. 2. We are going to monitor your response to the oxytocin as well as baby's heart rate and tolerance of the contractions. 3. Give in the IV port closest to the body so that it can be stopped quickly in emergencies 4.
Magnesium Sulfate	Laxative, misc. anticonvulsants	Prevents constipation and can be used as a tocolytic to stop preterm labor	Depends on purpose	Y N	IV - 2-4g/hr for 12-24 hours diluted in 12mL sterile water	Depressed reflexes, hypotension, flushing, drowsiness, diaphoresis	<ol style="list-style-type: none"> 1. This medication can be used to help prevent constipation or slow preterm labor 2. We are going to monitor vital signs while you are taking this medication and keep a close eye on EFM 3. 4.
Meperidine	Opioid	Relieves pain from labor	50-100 mg IM or SQ Q1-3hr PRN	Y N	N/A	Bradycardia, bradypnea, severe drowsiness, confusion, severe constipation, tremors	<ol style="list-style-type: none"> 1. This medication can be used to help relieve pain during labor 2. Common side effects include dizziness, HA, nausea, and sweating 3. We are going to monitor vital signs while you are taking this medication and keep a close eye on EFM 4.

Student Name: _____

Unit: _____

Pt. Initials: _____

Date: _____

Newborn Medication Worksheet – Current Medications & PRN for Last 24 Hours

Allergies: _____

Promethazine	Antihistamine	Mild sedation during labor	25-50 mg IM PRN	Y N	N/A	Severe drowsiness, confusion, seizures, bradycardia, tachycardia, EPS, sudden weakness	1. This medication can be used to help you relax and have less pain during labor. 2. We are going to monitor vital signs while you are taking this medication and keep a close eye on EFM 3. Common side effects include drowsiness, tinnitus, double vision, nervousness, dry mouth, and fatigue 4.
Calcium Gluconate	Minerals and Electrolytes	Treats or prevents low calcium levels	Depends on the severity of hypocalcemia	Y N		Flushing, dizziness, bradycardia	1. This supplement is given to help increase your calcium levels 2. You may experience constipation while taking this medication 3. 4.

Primary IV Fluid and Infusion Rate (ml/hr)	Circle IVF Type	Rationale for IVF	Lab Values to Assess Related to IVF	Contraindications/Complications
	Isotonic/ Hypotonic/ Hypertonic			

Generic Name	Pharmacologic Classification	Therapeutic Reason	Dose, Route & Schedule	Correct Dose? If not, what is correct dose?	IVP – List solution to dilute and rate to push. IVPB – List mL/hr and time to give	Adverse Effects	Appropriate Nursing Assessment, Teaching, Interventions (Precautions/Contraindications, Etc.)
Phytonadione	Vitamins	Prevents blood clots in the newborn	0.5-1mg IM Within 1 hour of birth	Y N	N/A	Circumoral pallor, jaundice, difficulty breathing, weak but rapid pulse	2. This medication is given to baby to help prevent blood clots 2. We will monitor your baby closely for any adverse effects 3. 4.
Erythromycin Ophthalmic	Ophthalmic anti-	Prevents eye infections in	1 cm	Y	N/A	Severe burning or irritation,	1. This is to prevent eye infections in baby 2. We will do this after skin to skin so that baby

Student Name: _____

Unit: _____

Pt. Initials: _____

Date: _____

Maternal Medication Worksheet - Current Medications & PRN for Last 24 Hours

Allergies: _____

Ointment	infectives	the newborn		N		signs of eye infection	isn't irritated 3. 4.
Engerix B	Viral Vaccines	Prevents Hepatitis B	0.5 mL IM	Y N	N/A	Light-headedness, seizures, swollen glands and fever	1. This is given to prevent hepatitis B in your baby 2. We will give this within 12 hours of birth 3. 4.
Hepatitis B Immune Globulin	Immune globulins	Prevents hepatitis B	0.5 mL IM	Y N	N/A	Mouth sores, fever, jaundice, blood clots	1. This is to protect baby from hepatitis B 2. We will give this within 12 hours of birth 3. 4.
				Y N			1. 2. 3. 4.